
� � � � � � � � � � � 	 
 � � 	 
 � � �
O W N E R ’ S      M A N U A L

®

� � � � � � � �

GDCC200.1

����������	�

Table of  Contents� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� �  � ! � � " � � ! # $ � � % � � � � � � � � � � � � � � � � � � � � � � &' � � � ! ( # � ( ) #  � ( * ' � � ( ! + " ( � � � � � � � � � � � � � � � � � ,- �  � ! � . � + - � % � � � � � � � � � � � � � � � � � � � � � � � � � � /0 ! � � # ! # ( � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � 12 # ! � � � % 3 ) #  � ( * 4 5 # � � ( � � # � " � � � � � � � � � � � � 6 7 85 # � �  ! # � � 0 # ! ( � 9 � � ( � � � � � � � � � � � � � � � � � � � � � : ;< # ! = $ # ! � 9 � � ( � � � � � � � � � � � � � � � � � � � � � � � � � � � : ; 7 : :< # ! = $ # ! � > ? � ) " # @ � A � � � � � � � � � � � � � � � � � � � � � : � 7 : /B � � � � C @ * ' � � ( ! + " ( � � � � � � � � � � � � � � � � � � � � � � � : 1 7 & &B " " � � � � ! � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � & , 7 & /D E � @ � = � = F � � $ � � # % ! # � � � � � � � � � � � � � � � � � � � & 1 7 & 6



5'6"

8'

usage space

3'6"
6'

Dimensions

D i m e n s i o n s

G

H I J K L L M N O P L Q R S T O U K O M V J N L W W T N N I J N X P L Q S J Y T S J R I J V J Z R X N O Y J M J [ R \ L K P L Q K ] ^ _ _ ` a a bc d e f g h e i j g k i j k l m d e n o p p q r r s t e u v g f m d w x y z { | e i } m d y x ~c d e � e g � g i } d e g } d m t e � � g t e h e i m l k t m d e n o p p q r r g j y x � � z ~c d e � j s } e j � s � e g j u v g f m d � x y z { | e i } m d � x � c d e � j s } e j � s � e g j m d e k � e t s � � j � s � e i e e f e f l k t k � e t s m g k i � ~c d e � j s } e j � s � e i e e f e f l k t m d e n o p p q r r � k � � f � e h k t e � f e � e i f g i } k i m d e � j e t ~� � � � � � � � � � � � � � � � �

� �
� � � � �

� � � � � � � � � � � � � � � � � � �

� � � �  �

¡ � � �
Height



3'6"
6'

Dimensions

5'6"

8'

usage space

5'6"

8'

usage space

3'6"
6'

Dimensions

G D C C 2 0 0
R e f e r e n c e  D r a w i n g s

¢£ ¤ ¥ ¦ § ¨ © ¦ ¥ ¤ ª ¤ « ¥ ¬ « © ¬ « ­ ® ¯ ¤ ° © ª ¥ ¬ ± ® ¯ ¤ ² ¦ ± ¦ « ¥ ³ ´ ³ ® ¦ ª ¬ µ ¬ ª ¶ ¥ ¬ ¤ « ³ ¶ « ° ° ¦ ³ ¬ ­ « ³ ¶ ¯ ¦ ³ © · ¸ ¦ ª ¥ ¥ ¤ ª ¹ ¶ « ­ ¦º ¬ ¥ ¹ ¤ © ¥ « ¤ ¥ ¬ ª ¦ »¼ ² ¦ « ¥ ¹ ¤ © ­ ¹ º ¦ ¹ ¶ ² ¦ ® ¯ ¦ ® ¶ ¯ ¦ ° ¥ ¹ ¬ ³ ± ¶ « © ¶ ½ º ¬ ¥ ¹ ¦ ¾ ¥ ¯ ¦ ± ¦ ª ¶ ¯ ¦ ´ « ¦ ¬ ¥ ¹ ¦ ¯ ¥ ¹ ¦ ® © · ½ ¬ ³ ¹ ¦ ¯ « ¤ ¯ ¥ ¹ ¦¶ © ¥ ¹ ¤ ¯ ª ¶ « ¶ ª ª ¦ ® ¥ ¯ ¦ ³ ® ¤ « ³ ¬ · ¬ ½ ¬ ¥ ¿ µ ¤ ¯ ¶ « ¿ ¦ ¯ ¯ ¤ ¯ ³ ¬ « ´ ¤ ¯ ¤ ± ¬ ³ ³ ¬ ¤ « µ ¯ ¤ ± ´ ¥ ¹ ¦ ¬ « µ ¤ ¯ ± ¶ ¥ ¬ ¤ « ­ ¬ ² ¦ « »



I m p o r t a n t  S a f e t y  I n s t r u c t i o n s

À

Á Â Ã Ä Å Â Æ Â Ç È É É È É Ç Ê É Ë Ã È Ì É Â Í Í Î Å Ä Ç Å Ê Ï Ð Ë Ä Ñ Í Ò Ä Ñ Ó Ô Ä Æ Ì Ê È É Ê Õ Ä Ï Î Ó Â Ì Â Î Ò Ë Í È Õ Ê Ó Â Ö Ê Ï È É Ê Ì È Ä É Ã Å Ä Ï Ë Ä Ñ Å Î Ò Ë Í È Õ È Ê É ×Ø Ù Ú Û Ü Ý Þ ß Û Ú à Ù Ù Ú á Ú Û â ã à ä â ß Ú å æ ç Ú ß ç Ú á à Ý æ Ù Ý Þ ç è Ù Ú Ü æ é æ ß Ü á ê Ú ß Ü ä Ú è ä Ú ß á ä Ú Ü Þ â Ü è ä Þ ë ä æ ç ç Ú á ê Ú å Ú ä Ý à Û Ú ìí à é Þ â Û æ é Ú î á Ú Û Ú Ü Þ â ä á à Û Û Ú ç Ú ß Ü Û Þ â á Ú Û ï æ à ã Ù Ú Û Û Ú Û ð æ ä ä Ú Ü Ú î Ù Ú Û Ú å Ú ä Ý à Ý Ú Û à ç ç Ú á à æ Ü Ú ç Ú ß Ü ìñ ß Ü Ú Û á Ú Ý Þ ç Ú ß î æ ä Ý â æ Ù ò â à Ú ä è ä Þ ë ä æ ç ç æ á Ú Ú ó Ú ä Ý à Ý à Þ Û ð á Ú ã Ú ä à æ Û Ü Ú ß Ú ä â ß Ú å æ ç Ú ß ï à Û à Ý Þ Ý Þ ß Û â á Þ Ý Ü Þ ä ì
      When using exercise equipment, you 
      should always take basic precautions, 
      including the following:

m 
ô õ ö ÷ ö ø ø ù ú û ü ý þ ÿ ü ù � ú û � õ � � ý õ þ û ù ú � ü � õ � � � � � 	 	 
� � õ û õ ù ú û ü ý þ ÿ ü ù � ú û ö ý õ � ý ù ü ü õ ú ü � õ ú û þ ý õ 
 � þ ý û ö � õ ü 
ö ú ÷ ü � � ý � ü õ ÿ ü ü � õ þ ú ù ü 


m 
� � ú � ü ö ø ø � � ÿ � ù ø ÷ ý õ ú � ú � ý ú õ ö ý ü � õ õ � þ ù � � õ ú ü 


m 
� û õ ü � õ õ � þ ù � � õ ú ü � ú ø 
 � � ý ù ü û ù ú ü õ ú ÷ õ ÷ � þ ý � � û õö û ÷ õ û ÿ ý ù � õ ÷ ù ú ü � ù û � þ ù ÷ õ 
 � � ú � ü þ û õ ö ÿ ÿ õ û û � ý 
ö ü ü ö ÿ � � õ ú ü û ü � ö ü ö ý õ ú � ü ý õ ÿ � � � õ ú ÷ õ ÷ � 
 ü � õ� ö ú þ � ö ÿ ü þ ý õ ý 
 � þ ÿ � ö ü ü ö ÿ � � õ ú ü û � ù � � ü ÿ ö þ û õù ú � þ ý ù õ û 


m 
� õ ö ý � ý � � õ ý õ � õ ý ÿ ù û õ ÿ ø � ü � ù ú � ö ú ÷ û � � õ û � � ý 
 � þ ý� � ý � � þ ü � ú � ø � � û õ ÿ ø � ü � ù ú � 


m 
� û õ ÿ ö ý õ � � õ ú � õ ü ü ù ú � � ú � ý � � � ü � õ þ ú ù ü 


m 
� � ú � ü � � õ ý õ � õ ý ü 
 � þ ý û õ ø � � ý � � ý � ü � õ � � ö þ û ü ù � ú 


m 
� � 
 � þ � õ õ ø ö ú 
 � ö ù ú � ý ö � ú � ý � ö ø û 
 � � ü � � û � û ü � �
 � þ ý � � ý � � þ ü ù � � õ ÷ ù ö ü õ ø 
 ö ú ÷ ÿ � ú û þ ø ü 
 � þ ý� � 
 û ù ÿ ù ö ú 


m 
� õ � õ ý � � õ ý ö ü õ ü � õ þ ú ù ü � � õ ú ù ü � ö û � õ õ ú ÷ ý � � � õ ÷ � ý÷ ö � ö � õ ÷ 
 ô õ ü þ ý ú ü � õ õ � þ ù � � õ ú ü ü � ö û õ ý � ù ÿ õÿ õ ú ü õ ý � � ý õ � ö � ù ú ö ü ù � ú ö ú ÷ ý õ � ö ù ý 


m 
� õ � õ ý ÷ ý � � � ý ù ú û õ ý ü � � � õ ÿ ü û ù ú ü � ö ú 
 � � õ ú ù ú � ù úü � õ õ � þ ù � � õ ú ü 


m 
� ø � ö 
 û ÿ � õ ÿ � ü � õ þ ú ù ü � õ � � ý õ õ ö ÿ � þ û õ 
 � ö � õ û þ ý õü � ö ü ö ø ø � ö û ü õ ú õ ý û ö ý õ û õ ÿ þ ý õ ö ú ÷ ù ú � � � ÷ � � ý � ù ú �ÿ � ú ÷ ù ü ù � ú 


m 
� � ú � ü þ û õ ü � õ õ � þ ù � � õ ú ü � þ ü ÷ � � ý û � ý ú õ ö ý � ö ü õ ý 


      Personal Safety During Assembly

m 
� ü ù û û ü ý � ú � ø 
 ý õ ÿ � � � õ ú ÷ õ ÷ ü � ö ü ö � þ ö ø ù � ù õ ÷ ÷ õ ö ø õ ýö û û õ � � ø õ ü � õ õ � þ ù � � õ ú ü 
� � � � �  ! " # $ � � % $ & ' � % $ ( )

m 
* õ � � ý õ � õ � ù ú ú ù ú � ö û û õ � � ø 
 � � ø õ ö û õ ü ö � õ ü � õ ü ù � õü � ý õ ö ÷ ü � õ ù ú û ü ý þ ÿ ü ù � ú û ü � � ý � þ � � ø 
 


m 
ô õ ö ÷ õ ö ÿ � û ü õ � ù ú ü � õ ö û û õ � � ø 
 ù ú û ü ý þ ÿ ü ù � ú û ö ú ÷� � ø ø � � ü � õ û ü õ � û ù ú û õ � þ õ ú ÿ õ 
 � � ú � ü û � ù � ö � õ ö ÷ 
� � 
 � þ û � ù � ö � õ ö ÷ � 
 � þ � ö 
 ø õ ö ý ú ø ö ü õ ý ü � ö ü 
 � þ� ö � õ ü � ÷ ù û ö û û õ � � ø õ ÿ � � � � ú õ ú ü û ö ú ÷ ü � ö ü 
 � þ� ö 
 � ö � õ ÷ ö � ö � õ ÷ ü � õ õ � þ ù � � õ ú ü 


m 
� û û õ � � ø õ ö ú ÷ � � õ ý ö ü õ ü � õ � � � � � 	 	 � ú ö û � ø ù ÷ �ø õ � õ ø û þ ý � ö ÿ õ 
 + � ÿ ö ü õ ü � õ þ ú ù ü ö � õ � � õ õ ü � ý � � ü � õ� ö ø ø û � ý � þ ý ú ù ü þ ý õ ü � � ý � � ù ÷ õ õ ö û 
 ö ÿ ÿ õ û û 


� � õ � � � � � 	 	 ù û ÷ õ û ù � ú õ ÷ � � ý 
 � þ ý õ ú � � 
 � õ ú ü 
 * 
 � � ø ø � � ,ù ú � ü � õ û õ � ý õ ÿ ö þ ü ù � ú û ö ú ÷ þ û ù ú � ÿ � � � � ú û õ ú û õ � 
 � þ � ù ø ø� ö � õ � ö ú 
 û ö � õ ö ú ÷ � ø õ ö û þ ý ö � ø õ � � þ ý û � � � õ ö ø ü � � þ ø õ � õ ý ,ÿ ù û õ � ù ü � 
 � þ ý * � ÷ 
 , � � ø ù ÷ � � � � � 	 	 
� � ü õ ý ö û û õ � � ø 
 � 
 � þ û � � þ ø ÷ ÿ � õ ÿ � ö ø ø � þ ú ÿ ü ù � ú û ü � õ ú û þ ý õÿ � ý ý õ ÿ ü � � õ ý ö ü ù � ú 
 � � 
 � þ õ � � õ ý ù õ ú ÿ õ � ý � � ø õ � û � � ù ý û ü ý õ ,ÿ � õ ÿ � ü � õ ö û û õ � � ø 
 ù ú û ü ý þ ÿ ü ù � ú û ü � ø � ÿ ö ü õ ö ú 
 � � û û ù � ø õõ ý ý � ý û � ö ÷ õ ÷ þ ý ù ú � ö û û õ � � ø 
 
 � � 
 � þ ö ý õ þ ú ö � ø õ ü � ÿ � ý ý õ ÿ üü � õ � ý � � ø õ � � ÿ ö ø ø ü � õ ÷ õ ö ø õ ý � ý � � � � � � 
 � þ � þ ý ÿ � ö û õ ÷ü � õ � ö ÿ � ù ú õ � ý ÿ ö ø ø - , . 	 	 , / / 0 , 1 - - 1 � � ý ü � õ ÷ õ ö ø õ ý ú õ ö ý ,õ û ü 
 � þ 

Obtaining Service2 ø õ ö û õ þ û õ ü � ù û 3 � ú õ ý 4 û � ö ú þ ö ø ü � � ö � õ û þ ý õ ü � ö ü ö ø ø� ö ý ü û � ö � õ � õ õ ú ù ú ÿ ø þ ÷ õ ÷ ù ú 
 � þ ý û � ù � � õ ú ü 
 � � õ ú � ý ÷ õ ý ,ù ú � � ö ý ü û � 
 � þ � þ û ü þ û õ ü � õ � ö ý ü ú þ � � õ ý ö ú ÷ ÷ õ û ÿ ý ù � ü ù � ú� ý � � ü � ù û 3 � ú õ ý 4 û � ö ú þ ö ø 
 � û õ � ú ø 
 * � ÷ 
 , � � ø ù ÷ ý õ � ø ö ÿ õ ,� õ ú ü � ö ý ü û � � õ ú û õ ý � ù ÿ ù ú � ü � ù û þ ú ù ü 
 5 ö ù ø þ ý õ ü � ÷ � û � � ù ø ø� � ù ÷ 
 � þ ý � ö ý ý ö ú ü 
 ö ú ÷ ÿ � þ ø ÷ ý õ û þ ø ü ù ú � õ ý û � ú ö ø ù ú � þ ý 
 
5 � ý ù ú � � ý � ö ü ù � ú ö � � þ ü � ý � ÷ þ ÿ ü � � õ ý ö ü ù � ú � ý û õ ý � ù ÿ õ � ÿ � õ ÿ �� þ ü ü � õ � � � ù ÿ ù ö ø * � ÷ 
 , � � ø ù ÷ � õ � û ù ü õ ö ü � � � 
 � � ÷ 
 û � ø ù ÷ 
 ÿ � �� ý ÿ � ú ü ö ÿ ü ö ú ö þ ü � � ý ù 6 õ ÷ * � ÷ 
 , � � ø ù ÷ ÷ õ ö ø õ ý � ý ö * � ÷ 
 , � � ø ù ÷� ö ÿ ü � ý 
 , ö þ ü � � ý ù 6 õ ÷ û õ ý � ù ÿ õ ÿ � � � ö ú 
 � ý ÿ � ú ü ö ÿ ü * � ÷ 
 , � � ø ù ÷ÿ þ û ü � � õ ý û õ ý � ù ÿ õ ö ü � ú õ � � ü � õ � � ø ø � � ù ú � 7� � ø ø 5 ý õ õ 7 - , . 	 	 , / / 0 , 1 - - 12 � � ú õ 7 - , 8 	 . , 9 � 8 , 1 / / /5 ö � 7 - , 8 	 . , 9 � 8 , 1 / / 0: � þ ý û 7 � , 5 . 7 1 	 , / 7 	 	 � � �; , � ö ù ø 7 û õ ý � ù ÿ õ < � � ÷ 
 û � ø ù ÷ 
 ÿ � �3 ý � ý ù ü õ ü � 7 * � ÷ 
 , � � ø ù ÷ � � ú ÿ 
� õ ý � ù ÿ õ � õ � ö ý ü � õ ú ü- = 	 	 � 
 � õ û 2 ø ö ù ú õ û � � õ 
5 � ý õ û ü 2 ö ý � � � + 0 	 - 1 	 � � �
Retain this Owner’s Manual for future refer-
ence. Part numbers are required when order-
ing replacement parts.



>

B e f o r e  Y o u  B e g i n? @ A B C D E F G E H I F H J @ A K L B M N @ O P Q R R S T T U ? @ L K M D V L K I A H N E G N @ O W E X D Y Z E [ L X [ L B O E G \ F A [ L N D K N H O B M N @ N H A L B L B MV A J @ L B O K ] ^ @ L J @ [ O N D E F N A H M O N K I O J L G L J V F K J [ O M H E F I K N E A J @ L O _ O ` O N N O H V F K J [ O N E B O A B X E _ O H A [ [ ` E X DJ E B X L N L E B L B M U ? E V A a L V L b O D E F H F K O E G N @ O O \ F L I V O B N I [ O A K O K N F X D N @ L K c ^ B O H d K e A B F A [ N @ E H E F M @ [ D U
Unpacking the Equipmentf g h i j k k l m m n o p q r h s t u u v w h o w h x q y x n y o z h p w h x { h s | r ho g n z } h y w ~ � h g q � h o g n z z h x w g h t y n w n y o h � h r q u z n h p h o w g q wr h � t n r h q o o h } { u v ~ � o � s | r q o o n o w q y p h x t r n y � w g h q o o h } { u vz r | p h o o ~ k q r h s t u u v t y z q p � w g h { | � h o q y x u q v w g h z n h p h o | yw g h s u | | r y h q r w g h q r h q � g h r h v | t z u q y w | t o h w g h h � t n z �} h y w ~ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � �� s q y v n w h } o q r h } n o o n y � � p | y w q p w w g h x h q u h r s r | } � g | }v | t z t r p g q o h x w g h t y n w | r p q u u � �   m m � ¡ ¡ ¢ � £ � � £ s | r w g hx h q u h r y h q r h o w v | t ~

¤ ¥ ¦ § ¨ © ¥ ª « ¦ ¬ ¥ ­ ® « ­ ¯ ° ª ª § ± ² ² ³ ± ´ ° § ± ® ¥ « µ ¶ · ¥ ¸ ² ® ¹ ² ¶ ² · º ¥ · µ ° ­ ¬ ² » ± ¶ ² ¬ « º « ¬ ° ® « ¥ ­ ± ° ­ ¦ ¶ · ¥ ¦ ¯ ¬ ® µ ° ­ ¯ ° ª ± « ­ ¥ · ¦ ² · ® ¥ ² ­ ± ¯ · ² ® ¹ ° ® ¥ ­ ª § ± ¯ ¨¶ ² · « ¥ · ¶ · ¥ ¦ ¯ ¬ ® ± ° · ² · ² ª ² ° ± ² ¦ º · ¥ µ ¥ ¯ · º ° ¬ ® ¥ · « ² ± ¼ ½ ª ² ° ± ² ® ° ³ ² ® ¹ ² ® « µ ² ® ¥ ¬ ° · ² º ¯ ª ª § · ² ° ¦ ® ¹ · ¥ ¯ ¾ ¹ ® ¹ « ± µ ° ­ ¯ ° ª ® ¹ ¥ · ¥ ¯ ¾ ¹ ª § ¼ ¿ ­ ± ® · ¯ ¬ ® « ¥ ­ ±¬ ¥ ­ ® ° « ­ ² ¦ « ­ ® ¹ « ± ¦ ¥ ¬ ¯ µ ² ­ ® ° · ² ­ ¥ ® « ­ ® ² ­ ¦ ² ¦ ® ¥ ¬ ¥ ¸ ² · ° ª ª ¦ ² ® ° « ª ± ¥ · ¸ ° · « ° ® « ¥ ­ ± ¶ ¥ ± ± « À ª ² ´ « ® ¹ ¤ ¥ ¦ § ¨ © ¥ ª « ¦ ² Á ¯ « ¶ µ ² ­ ® » ¥ · ® ¥ ¬ ¥ ¸ ² · ² ¸ ² · §¬ ¥ ­ ® « ­ ¾ ² ­ ¬ § ® ¹ ° ® µ ° § À ² µ ² ® « ­ ¬ ¥ ­ Â ¯ ­ ¬ ® « ¥ ­ ´ « ® ¹ « ­ ± ® ° ª ª ° ® « ¥ ­ » ¥ ¶ ² · ° ® « ¥ ­ » µ ° « ­ ® ² ­ ° ­ ¬ ² ¥ · ® · ¥ ¯ À ª ² ± ¹ ¥ ¥ ® « ­ ¾ ¥ º ® ¹ ² ² Á ¯ « ¶ µ ² ­ ® ¼ Ã ¸ ² ­ ® ¹ ¥ ¯ ¾ ¹´ ² ¹ ° ¸ ² ¶ · ² ¶ ° · ² ¦ ® ¹ « ± µ ° ­ ¯ ° ª ´ « ® ¹ ² Ä ® · ² µ ² ¬ ° · ² » ­ ² « ® ¹ ² · ® ¹ ² ¶ ¯ À ª « ± ¹ ² · ­ ¥ · ® ¹ ² ° ¯ ® ¹ ¥ · ¬ ° ­ ° ¬ ¬ ² ¶ ® · ² ± ¶ ¥ ­ ± « À « ª « ® § º ¥ · ° ­ § ² · · ¥ · ± « ­ » ¥ ·¥ µ « ± ± « ¥ ­ º · ¥ µ » ® ¹ ² « ­ º ¥ · µ ° ® « ¥ ­ ¾ « ¸ ² ­ ¼ © ¹ ¥ ¯ ª ¦ ° ¦ ¦ « ® « ¥ ­ ° ª « ­ º ¥ · µ ° ® « ¥ ­ À ² · ² Á ¯ « · ² ¦ » ¥ · ± ¹ ¥ ¯ ª ¦ ± « ® ¯ ° ® « ¥ ­ ± ° · « ± ² ® ¹ ° ® ° · ² ­ ¥ ® ¬ ¥ ¸ ² · ² ¦ À § ® ¹ « ±µ ° ­ ¯ ° ª » ® ¹ ² µ ° ® ® ² · ± ¹ ¥ ¯ ª ¦ À ² ¦ « · ² ¬ ® ² ¦ ® ¥ § ¥ ¯ · ª ¥ ¬ ° ª ¤ ¥ ¦ § ¨ © ¥ ª « ¦ · ² ¶ · ² ± ² ­ ® ° ® « ¸ ² » ¥ · ® ¹ ² © ² · ¸ « ¬ ² Å ² ¶ ° · ® µ ² ­ ® ° ® ¤ ¥ ¦ § ¨ © ¥ ª « ¦ ¿ ­ ¬ ¼ « ­ Æ ¥ · ² ± ®½ ° · ³ » ¿ ª ª « ­ ¥ « ± ¼
Any Questions?

 Call  (800) 556-3113



P r e p a r a t i o n s

Ç

CAUTION: To set up this unit, you will need assistance. Do not attempt assembly by yourself.È É Ê Ë Ê Ì Í Î Ï Ð Ñ Ï Ò Ó Ô Õ Ö É × × É Ò Í Ø Ï Ñ Ô Ì Í Î Ê Ù Í Ñ É Ô Ì Ñ Ô Í Ø Ñ Ì Ú Ò Ô Ï Î Û Ì Ü Ó Ô Ê Ó × Ý Þ Ö ß É Ê Õ É Ô É Í Ó Ì Ì Ï Ë à × Ï Ó Ô Õ Ê Ì Ï Í Ø Ï á â ã ã ä å åÓ Ù Ù É Î Õ Ñ Ô æ Í É Í Ø Ï Ì Ï æ Ê Ñ Õ Ï × Ñ Ô Ï Ì ç ß É Ê Ù É Ê × Õ Ð É Ñ Õ Í Ø Ï è É Õ ß é ê É × Ñ Õ Ò Ó Î Î Ó Ô Í ß Ý
Required Toolsë ì í î ï ð ñ ò ó ô ô õ ð ó ì ï ó ö ô ÷ ø ÷ ð ó ô î ó ï ñ ù î í ú ô û í ï ð ð í ø î õ ñ ù üó ì í ý þ ÿ ÿ � � � ñ ù ò õ ÷ � í î ÷ ó ï û í ù ô ó õ ñ ø ñ ó í � ó ô �
m 

� ó ï ù � ï û � � û í ù ò ì � í ó
m 

� í ó û ñ ò � û í ù ò ì � í ó
m 

� � � ÷ ð ó ï î õ í � û í ù ò ì
m 

� õ õ í ù � í ó
m 

	 ÷ î î í û � ï õ õ í ó
m 

� ñ õ ñ ò ô ù í � 
 û ï ö � ñ õ
m 

� ù ñ ú í
Installation Requirements
 ô õ õ ô � ó ì í ð í ñ ù ð ó ï õ õ ï ó ñ ô ù û í � ÷ ñ û í ø í ù ó ð � ì í ù ï ð ð í ø î õ ñ ù üó ì í ý þ ÿ ÿ � � � �� í ó ÷ 
 ó ì í ý þ ÿ ÿ � � � ô ù ï ð ô õ ñ � � ú õ ï ó ð ÷ û ú ï ò í � � ð ø ô ô ó ì �ú õ ï ó ð ÷ û ú ï ò í ÷ ù � í û ó ì í ø ï ò ì ñ ù í ì í õ 
 ð � í í 
 ñ ó õ í � í õ �� û ô � ñ � í ï ø 
 õ í ð 
 ï ò í ï û ô ÷ ù � ó ì í ø ï ò ì ñ ù í � � 
 í ù ð 
 ï ò íï û ô ÷ ù � ó ì í ø ï ò ì ñ ù í ï õ õ ô � ð ú ô û í ï ð ñ í û ï ò ò í ð ð �� ù ð í û ó ï õ õ î ô õ ó ð ñ ù ó ì í ð ï ø í � ñ û í ò ó ñ ô ù � 
 ô û ï í ð ó ì í ó ñ ò 
 ÷ û 
 ô ð �í ð � ñ ù ð í û ó ï õ õ î ô õ ó ð ñ ù ó ì í ð ï ø í � ñ û í ò ó ñ ô ù ÷ ù õ í ð ð ð 
 í ò ñ ú ñ í �� ñ ù ó í � ó ô û ñ õ õ ÷ ð ó û ï ó ñ ô ù ð � ó ô � ô ô ó ì í û � ñ ð í �� í ï � í û ô ô ø ú ô û ï � � ÷ ð ó ø í ù ó ð � ë ñ ü ì ó í ù ú ï ð ó í ù í û ð ð ÷ ò ì ï ðî ô õ ó ð � ù ÷ ó ð � ï ù � ð ò û í � ð ð ô ó ì í ÷ ù ñ ó ñ ð ð ó ï î õ í � î ÷ ó õ í ï � íû ô ô ø ú ô û ï � � ÷ ð ó ø í ù ó ð � þ ô ù ô ó ú ÷ õ õ ö ó ñ ü ì ó í ù ú ï ð ó í ù í û ð ÷ ù ó ñ õñ ù ð ó û ÷ ò ó í � ñ ù ó ì í ï ð ð í ø î õ ö ð ó í 
 ð ó ô � ô ð ô �
 ñ õ õ ô ÷ ó ï ù � ø ï ñ õ ó ì í � ï û û ï ù ó ö ò ï û � �

� í ò ï û í ú ÷ õ ó ô ï ð ð í ø î õ í ò ô ø 
 ô ù í ù ó ð ñ ù ó ì í ð í � ÷ í ù ò í
 û í ð í ù ó í � ñ ù ó ì ñ ð ü ÷ ñ � í �� � � �  � ñ ó ì ð ô ø ï ù ö ï ð ð í ø î õ í � 
 ï û ó ð � 
 û ô 
 í ûï õ ñ ü ù ø í ù ó ï ù � ï � � ÷ ð ó ø í ù ó ñ ð ò û ñ ó ñ ò ï õ � � ì ñ õ íó ñ ü ì ó í ù ñ ù ü ó ì í ù ÷ ó ð ï ù � î ô õ ó ð � î í ð ÷ û í ó ô õ í ï � íû ô ô ø ú ô û ï � � ÷ ð ó ø í ù ó ð �
! " # $ % & ' ( ) * + , - . , / / - / + , . 0 1 2 3 4 . 4 + , + + 1 5 6 + + 4, / / 1 5 * 7 1 + 8 1 9 3 : : ; < < * = = 4 > ? / 1 7 @ AB 1 C - 1 D + 8 1 E . / + , 7 7 , + - 4 . B 1 F > - ? 1 5 1 . + /* 1 @ 4 ? 1 6 ? 4 0 1 1 G - . H D - + 8 + 8 1 @ 4 7 7 4 D - . H/ + 1 6 / A
Assembly Tips	 í ï � ï õ õ I J ô ó í ð K ô ù í ï ò ì 
 ï ü í î í ú ô û í î í ü ñ ù ù ñ ù ü í ï ò ìð ó í 
 �� ì ñ õ í ö ô ÷ ø ï ö î í ï î õ í ó ô ï ð ð í ø î õ í ó ì í ý þ ÿ ÿ � � � ÷ ð ñ ù üó ì í ñ õ õ ÷ ð ó û ï ó ñ ô ù ð ô ù õ ö � ñ ø 
 ô û ó ï ù ó ð ï ú í ó ö ù ô ó í ð ï ù � ô ó ì í û ó ñ 
 ðï û í ñ ù ò õ ÷ � í � ñ ù ó ì í ó í � ó �� ô ø í 
 ñ í ò í ð ø ï ö ì ï � í í � ó û ï ì ô õ í ð ó ì ï ó ö ô ÷ � ñ õ õ ù ô ó ÷ ð í �L ð í ô ù õ ö ó ì ô ð í ì ô õ í ð ñ ù � ñ ò ï ó í � ñ ù ó ì í ñ ù ð ó û ÷ ò ó ñ ô ù ð ï ù �ñ õ õ ÷ ð ó û ï ó ñ ô ù ð �J � ë M � ë ô ú ñ ù � ô ÷ ó ó ì í õ í ù ü ó ì ô ú ï 
 ï û ó ñ ò ÷ õ ï û î ô õ ó �ø í ï ð ÷ û í ñ ó ð ð ì ï ù � � ó ì í õ ô ù ü � ù ï û û ô � 
 ï û óî í ù í ï ó ì ó ì í ì í ï � � � 	 í ú í û ó ô ó ì í ú ô õ õ ô � ñ ù ü� ñ ï ü û ï ø �

IMPORTANT!� í ú ô û í ö ô ÷ î í ü ñ ù ö ô ÷ ð ì ô ÷ õ � õ ô ô � ï ó ó ì í � ÷ ñ ò � û í ú í û í ù ò íü ÷ ñ � í ó ì ï ó ð ì ô � ð ï õ õ ì ï û � � ï û í 
 ï û ó ð � ñ ù ï ò ó ÷ ï õ ð ñ N í � ï õ ô ù ü� ñ ó ì ó ì í ò ô û û í ð 
 ô ù � ñ ù ü � í ö ù ÷ ø î í û ð ô ù ó ì í ï ð ð í ø î õ öñ ù ð ó û ÷ ò ó ñ ô ù ð �



W a r n i n g ,  S a f e t y  &  M a i n t e n a n c e

O P Q R S P T U V T V W W R Q P S Q X V S P Y R W W Z S P V [ V \ [ R \ [ P S Q T V \ [ V W W] V S \ ^ \ _ ` Q V Y P T Z V \ [ a V ^ \ T P \ V \ X P W V b P W Q c \ T U P a V X U ^ \ Pb P Y c S P P V X U R Q P d e V ^ W R S P T c [ c Q c a V Z S P Q R W T ^ \ [ P V T U c SQ P S ^ c R Q ^ \ f R S Z dg T ^ Q ^ a h P S V T ^ i P T U V T Z c R S P T V ^ \ T U ^ Q j ] \ P S k Q l V \ R V W V \ [b P Q R S P V W W ] V S \ ^ \ _ W V b P W Q V S P W P _ ^ b W P V \ [ ^ \ T V X T d m P h W V X P na P \ T j ] \ P S k Q l V \ R V W Q V \ [ ] V S \ ^ \ _ W V b P W Q V S P V i V ^ W V b W PY S c a Z c R S W c X V W O c [ Z n o c W ^ [ [ P V W P S dg Y Z c R U V i P V \ Z p R P Q T ^ c \ Q V b c R T T U P c h P S V T ^ c \ ` Q P T R h c Sa V ^ \ T P \ V \ X P c Y T U ^ Q a V X U ^ \ P h W P V Q P X V W W c R S X R Q T c a P SQ P S i ^ X P [ P h V S T a P \ T V T q r s t t u v v w n x q q x d

#DWSM-5
Warning Label for Maintenance

#DWRULE-4
Warning Label for Rules



W a r n i n g ,  S a f e t y  &  M a i n t e n a n c e

y z { | } ~ � | � } � � � � } z � � � � } � � � � � { | � | � � | � � { � ~ � z � { � } � � � { � � � � z � � � � � } � � � � � � | � � � �� { � � � } � ~ � { � � { | � � � � { � � � � � � � { | � { � } � � } � � � { � � � { � � � � � { ~ � z z � � � � � } ~ { } � � � { � � �� � � � � { | ~ � � � � � � � � � � � � � � � � � � � �   � � � ¡ ¢ � � � � ¡ £ ¡ � ¡ ¤ � ¡ � ¥ � � � � ¦ � ¡ § ¥ ¨ � ¤ © � � � � �� � � � � � � � ¦ � ¡ � ª « � � � � { � } � � � � � ¬ � � � � � � � � � � ­ } � � � � z � � � � � � � � � { � � � � � � { � � � � � � � �� � � { } � � � ~ � | � � � � � � } � � � ~ � � � ~ � ~ � ~ � z z � | � � � � ~ � � � � � � � } � � � � � � { � z z � { � } � � � � � � } � � �� z � � � � � � { � � } } � � � � � { � � � � � � � � { � � � � � � � { } � � � � { � � � z z � � � � ~ � � { | � ~ � � ® z � z � � � � � �� � � � { � } � � � ® z � � �� � � � � � � � � { | � { � � � � � � } ~ � � } � � � { � } � � � � � � � � � � � � � � � ~ � � � � � � � � � � { � � � � � } � � � � �{ | � { � � � � ¬ � � � � � � � � � � ­ } � � � � z � � � � � � � � � { � � � ¯ ¥ ° ¥ � ° ¡ © � � ¡ { | � } � � � � ± � � � � � } � �� � ® � z � { � { } { | } � } ~ � | z � � � � � � � ~ z z � � � � � � � z � � � � � � � { � z z � � ® z � � } � { | � � � � � | � � � �� � � � } ~ � � � ² ~ � � � � � } � � ~ � � � � } ~ � � � � { � ~ � � ® � � � z z � � � � � � � | { � } � � } � � � � � � � { � � ³ | �� � � � { | � { � } ~ � � � ~ � � ® � ~ � � � � { | � � { � � � } � � � ~ � � � � � { � � � ® � � � � ~ � � � ® � � } z z } � � � �� � � � � � � � z � � { � � � ´µ � ¦ � ¡ � ¤ � � ¡ � � � ¥ ¤ � � ¥ � � ¶ ¦ ¡ � ¡ � £ ¥ � § ¡ ¶ ¶ � � �   ª « � � � � � { � z z � � ® z � � � { | � � � z } � � } � { �� � � } � � z z � � ® z � � � � � { | � � � � � � � � � { | � � � { { � � � � � { � � � | � � � } � � � � | � � ® z � � · ¡ � � � � ¡� ¤   ¶ � § � © ¡ ¶ ¥ � ¢ ¥ � ¤ � � ¦ � ¡ � � § § ¡ ¶ � � � ¡ �   ª ¸ } � } { � z z } � { | � � � � | � � � { } ® � ~ � � �~ � { � z � � � � � � � } � � } � � � � ® z � � � � � � � � z � � � � �¹ § � ¥ � � � ¤ � º » � ® z � � � � � � � � � � { � � � � « { � � � } ~ � � � � � } � � � ® � z � { � { } � � � � � � { ~ � � ¬ � � � { � �® � � � � � � � � ³ | � � � { ~ � z � � � � � { � � � � � � { | � � � { { � � � � � � � { | � � � z } � � } � { � � � � { � � z � � ~ � { � z z® � � � � ~ { � � � ¼ � � � ½ � � � � } � � z z } � � � � � � � � | � � � { } ® � ~ � � � � � { | � � ~ � � � � { � � ® z � � � �� � � ~ z { � � � � � { | } � � � � � } ~ � � � ² ~ � � �³ | � � � z } � � } � { � � � } � � � � ® z � � � � � � � � { � � z � } � � � ® z � z � � � � � � � � � � { � � ¾ � � ~ � z z � � � � � � � {� z z � � ® z � � � � � � ~ z z � � � � ¿ } } � � { { | � � � ® z � � � � { | � � { � � � � z � � } ~ � � { | � � � � � � � �� ~ z z � � � � y � � ® z � { | � { � � � � � � � � � � � � � ¬ | � ® � { � À ® � z z } } � � � Á } � ® � } � � � � } � { � � � � � { | �� � � � { | � { � � � � � � } � � � { | � � ~ z z � � � ¸ � � � � � { } { | � � } � { � � � � � � � � � � z � � � � � � � � � � � � � z �y � � ® z � � | } ~ z � ® � � � � z � � � � � � { | � � � z } � � } � { � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �| � � � ~ z z � � } � � | � ~ � � � � } � { | � � � { { � � � � � { { | � � � � } � { | � � � ® z � � � } � � � � { � � � � � � } z } � � � �¸ � � � } z } � � { � } � } � { | � � � ® z � � } � { � � � � � � � � � � z � � � � � � � { � } � } � � � { � � � � z � � } ® z � � � � ~ � |� � � � � � } � � � � � � � � �y � � ~ � z � � ® z � � � � z � � � � � � { Â � � � � � � � ~ � z � � � ~ z { � � ~ � � � � � { { � � � � Ã � � � { � } � � z � � � � } � �� � � � � � � � � � � � � � { � } � � z � � � � � ~ { � } � � ³ | � � � { � � { � | � � | � � ® z � � � � � � � � � � � � � } �� � � � � � � { } � � � � � z ~ � � � � ´ � ~ � ® � � } � ~ � � � � � � ~ � ® � � } � � � � � { � { � } � � � � � � � | { � � { { � � � �� � � ~ � � � � ® ~ � � � � { � � � � � � ~ � � } � { | � � � � � � � } � � � � � ® z � � � � z � � � � � � { � � � } { � � ~ � � � � � � � {� � � � � ~ � � � � � � � � � { ~ � � ¬ � � � { � � ® � � � � � � � �Ä } { | � � � � | } � { } � � { | } � } ~ � | � � � � � � ~ z � � � � z � � � � � � � { � } � � } � � { � { ~ { � � � � � � � � ~ � { �� � � � { � � � } � � � � �



W a r n i n g ,  S a f e t y  &  M a i n t e n a n c eÅ Æ Ç È É Ê É Ë Ì È Æ Í Î Ï Ê Ð Í Ì Ê Ñ É Ò Í Ê Ê Ó Æ Ç Ê Ô Ë Õ Ö × Ø Ë Ù É Õ Ú Ê Í Û É Ù É Ï Ö Ï ËÈ Ë Ì Ê É Ê Ï Ç Ì Ï Ù Ö Õ Ç Ù É Ü Ç Æ Ò Æ Ë Õ Ó È Ï Ê Ë Î Ï Ñ Ç Ñ É Ý Ñ Ç Ê Ï Ê Ï Í Ì Õ Í Æ Õ Ê Þ ß Ó ÆÒ Æ Ë Õ Ó È Ï Ê Ñ Í Ü Ç Û Ç Ç Ì È Í Æ Ç Î Ó Ù Ù Ö Õ Ç Ê É Ý Ì Ç Õ Ï Ë Ç Ì Ê Ó Æ Ç Ê Í Î Ç à Ç Î ×Î É È É Ç Ì Ï Ù Ë Ì Ý Ï Ç Æ Ð Ë Ò Ç Æ Í Ï É Ë Ì Þá Ë â Ç Ü Ç Æ à É Ï Ð Ó Ê Ï Û Ç Æ Ç Í Ù É ã Ç Õ Ï Ñ Í Ï Ê Í Î Ç Ó Ê Ç Ë Î Ï Ñ É Ê Ç ä Ó É Ò ×Ð Ç Ì Ï Æ Ç ä Ó É Æ Ç Ê Ï Ñ Í Ï Ë â Ì Ç Æ Ê È Í Æ Ç Î Ó Ù Ù Ö Æ Ç Í Õ Í Ì Õ Î Ë Ù Ù Ë â Ï Ñ ÇÔ Ë Õ Ö × Ø Ë Ù É Õ Ó Ê Ç Æ Ç È Ë Ð Ð Ç Ì Õ Í Ï É Ë Ì Ê à â Í Æ Ì É Ì Ý Ê à Í Ì Õ Ð Í É Ì Ï Ç ×Ì Í Ì È Ç Ý Ó É Õ Ç Ù É Ì Ç Ê É Ì Ï Ñ É Ê ß â Ì Ç Æ Ê å Í Ì Ó Í Ù Þæ Ë Ó Ï É Ì Ç É Ì Ê Ò Ç È Ï É Ë Ì Í Ì Õ Ð Í É Ì Ï Ç Ì Í Ì È Ç É Ê Ë Î È Æ É Ï É È Í Ù É Ð Ò Ë Æ ×Ï Í Ì È Ç Ï Ë Ç Ì Ê Ó Æ Ç Ð Í ç É Ð Ó Ð Ê Í Î Ç Ï Ö Í Ì Õ Ò Ç Æ Î Ë Æ Ð Í Ì È Ç Þ Ô Ë Õ Ö ×Ø Ë Ù É Õ Ó Ê Ç Ê Ï Ñ Ç Ñ É Ý Ñ Ç Ê Ï ä Ó Í Ù É Ï Ö Ð Í Ï Ç Æ É Í Ù Ê Í Ü Í É Ù Í Û Ù Ç à Û Ó Ï â Ç Í ÆÉ Ê É Ì Ç Ü É Ï Í Û Ù Ç Þ è Ñ Ç Æ Ç Î Ë Æ Ç à Ö Ë Ó Ð Ó Ê Ï È Í Æ Ç Î Ó Ù Ù Ö É Ì Ê Ò Ç È Ï Ö Ë Ó ÆÇ ä Ó É Ò Ð Ç Ì Ï Í Ê Ë Ó Ï Ù É Ì Ç Õ É Ì Ï Ñ Ç å Í É Ì Ï Ç Ì Í Ì È Ç Ø È Ñ Ç Õ Ó Ù Ç ÞÔ Ç Í Õ Ü É Ê Ç Õ Ï Ñ Í Ï Õ Í Ì Ý Ç Æ Ë Ó Ê È Ë Ì Õ É Ï É Ë Ì Ê È Í Ì Í Æ É Ê Ç Ç Ü Ç Ì Õ Ó Æ ×É Ì Ý Í â Í Æ Æ Í Ì Ï Ö Ò Ç Æ É Ë Õ Þ é â Í Æ Æ Í Ì Ï Ö Õ Ë Ç Ê Ì Ë Ï Ì Ç Ý Í Ï Ç Ï Ñ ÇË â Ì Ç Æ Ú Ê Æ Ç Ê Ò Ë Ì Ê É Û É Ù É Ï Ö Ï Ë Ï Ñ Ë Æ Ë Ó Ý Ñ Ù Ö à È Í Æ Ç Î Ó Ù Ù Ö Í Ì Õ Õ Í É Ù ÖÉ Ì Ê Ò Ç È Ï Ï Ñ Ç Ð Í È Ñ É Ì Ç Þê Ì È Ù Ó Õ É Ì Ý Ð Í É Ì Ï Í É Ì É Ì Ý Ï Ñ Ç Ç ä Ó É Ò Ð Ç Ì Ï à Ï Ñ Ç Ë â Ì Ç Æ Ú Ê Æ Ç Ê Ò Ë Ì ×Ê É Û É Ù É Ï Ö É Ê Í Ù Ê Ë Ï Ë ë
m 

Ô Ç Ê Ó Æ Ç Ï Ë Í Ù â Í Ö Ê Ò Æ Ë Ü É Õ Ç Í Õ Ç ä Ó Í Ï Ç Ê Ó Ò Ç Æ Ü É Ê É Ë Ì Ï ËÍ Ù Ù Ç Ì Õ × Ó Ê Ç Æ Ê Þ
m 

Ô Ç Ê Ó Æ Ç Ï Ë É Ì Ê Ï Æ Ó È Ï Í Ù Ù Ç Ì Õ × Ó Ê Ç Æ Ê Ë Î Ò Æ Ë Ò Ç Æ Ó Ê Í Ý Ç Þ
m 

Ô Ç Ê Ó Æ Ç Í Ù Ù Ê Ó Ò Ç Æ Ü É Ê Ë Æ Ê Í Ì Õ Ò Ç Æ Ê Ë Ì Í Ù Ï Æ Í É Ì Ç Æ Ê â Ñ ËÉ Ì Ê Ï Æ Ó È Ï Ç Ì Õ × Ó Ê Ç Æ Ê Ë Ì Ç ä Ó É Ò Ð Ç Ì Ï Ó Ê Ç Í Æ Ç Ò Æ Ë Ò Ç Æ Ù ÖÏ Æ Í É Ì Ç Õ Í Ì Õ ì Ì Ë â Ï Ñ Ç Î Ó Ì È Ï É Ë Ì Í Ì Õ É Ð Ò Ë Æ Ï Í Ì È Ç Ë ÎÇ Ü Ç Æ Ö Í Õ í Ó Ê Ï Ð Ç Ì Ï Í Ì Õ Ê Ç Ï Ï É Ì Ý Þé Ù Ê Ë à Û Ç Ê Ó Æ Ç Ï Ñ Ç Ê Ç Ï Æ Í É Ì Ç Æ Ê Ò Æ Ë Ü É Õ Ç Ò Æ Ë Ò Ç ÆÉ Ì Ê Ï Æ Ó È Ï É Ë Ì Ï Ë Ç Ì Õ × Ó Ê Ç Æ Ê Ë Ì Ï Ñ Ç Î Ó Ì Õ Í Ð Ç Ì Ï Í Ù Ê Ë ÎÊ Ï Æ Ç Ì Ý Ï Ñ Ï Æ Í É Ì É Ì Ý Þ

CABLES:
m 

î Ñ É Ù Ç Ï Ñ Ç Ð Í È Ñ É Ì Ç É Ê Ì Ë Ï É Ì Ó Ê Ç à È Í Æ Ç Î Ó Ù Ù Ö Æ Ó Ì Ö Ë Ó ÆÎ É Ì Ý Ç Æ Ê Í Ù Ë Ì Ý Ï Ñ Ç È Í Û Ù Ç Ï Ë Î Ç Ç Ù Î Ë Æ Ï Ñ É Ì Ì É Ì Ý Ë Æ Û Ó Ù Ý É Ì ÝÍ Æ Ç Í Ê Þ æ Ç Ò Ù Í È Ç È Í Û Ù Ç Ê É Ð Ð Ç Õ É Í Ï Ç Ù Ö Í Ï Ï Ñ Ç Î É Æ Ê Ï Ê É Ý Ì Ë ÎÕ Í Ð Í Ý Ç Ë Æ â Ç Í Æ Þ ï Ë Ì Ë Ï Ó Ê Ç Ç ä Ó É Ò Ð Ç Ì Ï Ó Ì Ï É ÙÕ Í Ð Í Ý Ç Õ È Í Û Ù Ç Ñ Í Ê Û Ç Ç Ì Æ Ç Ò Ù Í È Ç Õ Þ
m 

ð É Ê Ó Í Ù Ù Ö É Ì Ê Ò Ç È Ï Ï Ñ Ç È Í Û Ù Ç Ê Î Ë Æ Î Æ Í Ö É Ì Ý à È Æ Í È ì É Ì Ý àÒ Ç Ç Ù É Ì Ý Ë Æ Õ É Ê È Ë Ù Ë Æ Í Ï É Ë Ì Þ
m 

ñ Ñ Ç È ì Ê Ù Í È ì É Ì È Í Û Ù Ç Ê Í Ì Õ Æ Ç × Í Õ í Ó Ê Ï È Í Û Ù Ç Ï Ç Ì Ê É Ë Ì É ÎÌ Ç Ç Õ Ç Õ Þ
m 

ñ Ñ Ç È ì Ï Ñ Í Ï Ï Ñ Ç í Í Ð Ì Ó Ï Ë Ì Ï Ñ Ç Ê Ç Ù Ç È Ï Ë Æ Æ Ë Õ Ï Ë Ò Û Ë Ù Ï É ÊÏ É Ý Ñ Ï Þ
UPHOLSTERY:
m 

î É Ò Ç Õ Ë â Ì Í Î Ï Ç Æ Ç Ü Ç Æ Ö â Ë Æ ì Ë Ó Ï Þ
m 

Å Ç Æ É Ë Õ É È Í Ù Ù Ö Ï Í ì Ç Ï Ñ Ç Ï É Ð Ç Ï Ë Ó Ê Ç Í Ð É Ù Õ Ê Ë Í Ò Ë Æ ÍÐ É Ù Õ Ü É Ì Ö Ù Ó Ò Ñ Ë Ù Ê Ï Ç Æ Ö È Ù Ç Í Ì Ç Æ Þ é Ü Ë É Õ Ó Ê É Ì Ý Í Ì ÖÍ Û Æ Í Ê É Ü Ç È Ù Ç Í Ì Ç Æ Ì Ë Ï É Ì Ï Ç Ì Õ Ç Õ Î Ë Æ Ó Ê Ç Ë Ì Ü É Ì Ö Ù Þ
m 

ò Ç Ç Ò Ê Ñ Í Æ Ò Ë Æ Ò Ë É Ì Ï Ç Õ Ë Û í Ç È Ï Ê Ë Ó Ï Ë Î Ö Ë Ó Æ Ò Ë È ì Ç Ï ÊÍ Ì Õ È Ù Ç Í Æ Ë Î Í Ù Ù Ó Ò Ñ Ë Ù Ê Ï Ç Æ Ö Þ
NUTS/BOLTS/FASTENERS:
m 

Å Ç Æ É Ë Õ É È Í Ù Ù Ö É Ì Ê Ò Ç È Ï Í Ù Ù Ì Ó Ï Ê Í Ì Õ Û Ë Ù Ï Ê Þ è É Ý Ñ Ï Ç Ì É ÎÌ Ç Ç Õ Ç Õ Þ ê Î Û Ë Ù Ï Ê Ê Ç Ç Ð Ï Ë Ù Ë Ë Ê Ç Ì Ò Ç Æ É Ë Õ É È Í Ù Ù Ö à Ó Ê Çó Ë È Ï É Ï Ç ô õ ô Î Ë Æ Í Ù Ë Ì Ý × Ï Ç Æ Ð È Ó Æ Ç Þ
m 

ö Ë Ï Ñ Æ Ë Ó Ý Ñ Í Æ Ç × Ï É Ý Ñ Ï Ç Ì É Ì Ý Ê Ç ä Ó Ç Ì È Ç Ò Ç Æ É Ë Õ É È Í Ù Ù Ö Ï ËÇ Ì Ê Ó Æ Ç Ï Ñ Í Ï Í Ù Ù Ñ Í Æ Õ â Í Æ Ç É Ê Ò Æ Ë Ò Ç Æ Ù Ö Ï Ç Ì Ê É Ë Ì Ç Õ Þ
GUIDE RODS:
m 

î É Ò Ç È Ù Ç Í Ì â É Ï Ñ Í Õ Ó Ê Ï Î Æ Ç Ç Æ Í Ý Þ ó Ó Û Æ É È Í Ï Ç â É Ï Ñ ÍØ É Ù É È Ë Ì Ë Æ è Ç Î Ù Ë Ì Û Í Ê Ç Õ Ù Ó Û Æ É È Í Ì Ï Þ
ADJUSTMENTS / LOCKING PINS / 
TIGHTENING KNOBS:
m 

ñ Ñ Ç È ì Í Ù Ù Ò É Ç È Ç Ê Î Ë Æ Ê É Ý Ì Ê Ë Î Ü É Ê É Û Ù Ç â Ç Í Æ Ë Æ Õ Í Ð Í Ý Ç Þ
m 

ñ Ñ Ç È ì Ê Ò Æ É Ì Ý Ê É Ì Ø Ì Í Ò ó É Ì ì Ê Í Ì Õ Å Ë Ò Å É Ì Ê Î Ë Æ Ò Æ Ë Ò Ç ÆÏ Ç Ì Ê É Ë Ì Í Ì Õ Í Ù É Ý Ì Ð Ç Ì Ï Þ
m 

ê Î Ï Ñ Ç Ê Ò Æ É Ì Ý Ê Ï É È ì Ê Ë Æ Ñ Í Ê Ù Ë Ê Ï É Ï Ê Æ É Ý É Õ É Ï Ö à Æ Ç Ò Ù Í È Ç É ÏÉ Ð Ð Ç Õ É Í Ï Ç Ù Ö Þ
ANTI-SKID SURFACES:
m 

æ Ç Ò Ù Í È Ç É Î Ï Ñ Ç Ö Í Ò Ò Ç Í Æ â Ë Æ Ì Ë Æ Û Ç È Ë Ð Ç Ê Ù É Ò Ò Ç Æ Ö Þ
WARNING INSTRUCTION LABELS:
m 

ê Ì Ê Ò Ç È Ï Í Ì Õ Î Í Ð É Ù É Í Æ É ã Ç Ö Ë Ó Æ Ê Ç Ù Î â É Ï Ñ Í Ù Ù Ê Í Î Ç Ï Öâ Í Æ Ì É Ì Ý Ê Í Ì Õ Ë Ï Ñ Ç Æ Ó Ê Ç Æ É Ì Î Ë Æ Ð Í Ï É Ë Ì Ë Ì Õ Ç È Í Ù Ê Þ



M a i n f r a m e  P a r t s  L i s t

 Part numbers are required when ordering parts.

      Part#       Qty      Description÷ ø ù ÷ ú û ü ý ÷ þ ûù ø ÿ � � ü ý ÷ þ û� � � � � � � � ù ÷ ý� ø � ÷ � � � ûû � � ý � ú ú ü ý ÷ þ ûü ø � � ý 	 
 � ÿ ü ý ÷ þ û
 ø 
 � 	 � û � � ú ÿ� ø � � ÷ ÿ û
� � � û � � û ÷ � ù � � ÿ

½  
 � � � � �ø ø � û � � û ÷ � ù � � ÿ
3⁄8 
 � � 
� � � û � � û ÷ � ù � � ÿ þ � � � � �� � � û � � û ÷ � ù � � ÿ þ � � � � �� � � û � � û ÷ � ù � � ÿ þ � � � � �� � � û � � û ÷ � ù � � ÿ þ � � � � �� ø � û 	 
 � ÿ ú ÿ ÷ � � � 	 � � � ø � � � � � � �� � � û � � û ÷ � ù � � ÿ � � � � �  ! " # $ $ � % þ � � � �& � � û � � û ÷ � ù � � ÿ � � � � �  ! " # $ $ � % þ � � ø �� � � � ÷ � � û � ú � ý û � � � � � �  ! " # $ $ � % þ � � �� � ø ÷ � � û � � û ÷ � ù � � ÿ
3⁄8 
 � �

¾  
� ø ø � ' � � � � � ÿ
3⁄8 
� � ø � � ' � � � � � ÿ þ � �� � � � ' � � � � � ÿ
½  
� � ø � � ÿ
½  
 � � � � �� � � � ' � � � � � ÿ � � � � �  ! " # $ $ � % þ � ø� � � � ÷ ú � û ý
½  
 	 �� � � � ÷ ú � û ý
3⁄8 
 	 �� & ø � � ÷ ú � û ý þ � � 	 �ø � � ÷ ý � � ÷ ú � û ý � � � � �  ! " # $ $ � % þ �ø � � � ÷ ú � û ý � � � � �  ! " # $ $ � % þ � 	 �ø ø ø ú � ý 	 � 
 � ÷ ú � û ý
3⁄8 
ø � ø ú � ý 	 � 
 � ÷ ú � û ý
½  
ø � � � ÷ ú � û ý � � � � �  ! " # $ $ � % þ � øø � � � � � � � û ' ( � � � � & ø � � � � � ø � �ø � � � � � � û ' ( �

½
� & ø � � � � � � ù �ø � ø � � � � û ' ( � � & � & ø � � � � ø ø ÷ �ø � � ú ÿ û û � ù � ú � 	 � 
 ( � � � ( � � � � � ) � � � � � � � � � � & �ø & ø ú ÿ û û � ù � ú � 	 � 
 ( ø � � ( � � � ø � ) � � � � � � � � � � � �� � ø ú � ÷ � � 	 � � ( � � � � � � � � � � �

H a r d w a r e  L i s t



H a r d w a r e  L i s t

      Part#       Qty      Description* + , - . / 0 - 1 2 3 4 5 - 6 7 8 9 : ; 9 < = > + + ? 9 * * @* > , 3 4 A B C D 0 / / A E F
¾

 Part numbers are required when ordering parts.



H a r d w a r e  ( T o  S c a l e )

Part# 1  ½  ” x 50mm   Hex Head Bolt  Qty. 4

Part# 2  3⁄8” x 3”   Hex Head Bolt  Qty. 2

Part# 3  M10x75   Hex Head Bolt  Qty. 6

Part# 4  M10x65   Hex Head Bolt  Qty. 4

Part# 5  M10x45   Hex Head Bolt  Qty. 4

Part# 6  M10x80   Hex Head Bolt  Qty. 6



H a r d w a r e  ( T o  S c a l e )

Part# 11 3/8” x 1 3/4”  Allen Head Bolt   Qty. 2Part# 11  3⁄8” x 1 ¾  ”  Allen Head Bolt  Qty. 2

Part# 12  3⁄8”   Nylon Nut   Qty. 2

Part# 13  M10   Nylon Nut   Qty. 20

Part# 14  ½  ”   Nylon Nut   Qty. 4

Part# 15  ½  ” x 13mm  Nut    Qty. 2

Part# 16  M12   Nylon Nut   Qty. 4



H a r d w a r e  ( T o  S c a l e )

Part# 17  ½  ” ID    Washer   Qty. 8

Part# 18  3⁄8” ID    Washer   Qty. 4

Part# 19  M10 ID   Washer   Qty. 28

Part# 22  3⁄8”    Spring Washer  Qty. 2



H a r d w a r e  ( T o  S c a l e )

Part# 23  ½  ”  Spring Washer   Qty. 2

Part# 24  M12  Washer    Qty. 4



S T E P

 1 Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

] ^ _ ` a b c d e f g g f e h i c j k l h c d m h e n e n k o h l n e p h q k f d d k r j g s i t e n k u v w w x^ c y k y i r z g k e k q { e n k | k t e p h q k f d d k r j g s i t e n k u v w w m h g g j k h c d e f g g k q x} ~ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � } � ~� ~ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � } � ~� ~ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � } � ~� ~ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � } � � � � � � � � � � � � � �   ¡
 One 3 (M10x75 hex head bolt)
 Two 19 (M10 washer)
 One 13 (M10 nylon nut)� ~ � � � � � � � � � � ¢ £ � � � � � � � � �   � � � ¤ � � � � � ¥ � � � � � � � � ~� ~ � � � � � ¥ � � � � � � � � � � � � � � � � � � � � � � � � � � � � �   � � � � � � � � � � � � � � � � � � � � � � � � � ¥ � � � � � � � � � � �   � �¦ � � � � � � � � � § � � � � � � � � � � � � � � � � � � � � � � � � � � ~¢ ¨ © � ¡ ª � « � � � � � � � � � ¢ £ � � � � � � � � �   � � � ¤ � � � � � � � � � � � £ � � � � ¥ � � � � � � � � ~� � � � � � � � ¨ � � � � £ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ¥ � � � � � � � � � � � � � � � � � � � � ~� ~ � � � � � � ¬ � ¦ � � � � � � � £ � ­ � � � � � � � � � � � � � � � � � £ ¥ � � � � � � � � � � � � � � � � � � � � � �   ¡
 One 1 (1/2” x 50mm hex head bolt)
 Two 17 (1/2” washer)
 One 14 (1/2” nylon nut)¥ ~ � � � � � � � ® � � � � � � � � � £ � ­ � � � � � � � � � � � � � � � � � � � � � � � � ¯ � � � � � � � � � � � � � � � � � � � � � � � � £ ¥ � � � � �� � � � � � � � � ¦ � � � � �   ¡
 One 1 (1/2” x 50mm hex head bolt)
 Two 17 (1/2” washer)
 One 14 (1/2” nylon nut)¢ ¨ © � ¡ ¬ � � � � � � � � ¯ � � � � � � � � � � � � � �   ~© � � � ¦ � � � � � � � � � � � � � � � � � � � � £ � � � � � � � � � � � � � � � � � � � ~� ~ � � � � � � � � � � � £ � ­ � � � � � � � � � � � � � � � � } � � � � � � � � � � � � � �   ¡
 One 4 (M10x65 hex head bolt)
 Two 28 (16.5mm steel bushing)
 One 13 (M10 nylon nut)° ~ � � � � � � � ¥ � � � � � � � ± � � � � � � � ¬ � � « � � ² � ³ � � � � � � � � � � � � � � ¬ � � « � � ² � � � � � � � � � � � � � � � � � � �� � � � � � ¯ � � � � � � � � � � � � � � � � ¦ � � � � � � � � �   � � � ~

Lat Pulldown Cable (96)
Ball Stop End Met

4915  mm 16' 1.5"

Crossover Cable (36)´ µ ¶ ¶ · ¸ ¹ º » ¼ ½ ¾ µ ¿ ¶ À » ¼ ½Á Â Ã Ä Å Å Æ Ã Ç È
7⁄8 É

RIGHT SIDE ASSEMBLY



S T E P

 1

Ê Ë Ì Í Î Ï Ð Ì Ñ Ï Ò Ó Î Ô Õ Ö Ï Ï Î × Ë Ø Î Ù Ö Ú Ù Û Ì × Ô Ø Î Ó Î Ù Ü
Above shows STEP 1
assembled and completed

   Insert tension
cable before installing
   upper pulley 26

G

31

26

D

55

14

17

36

30

39

A

46

34

25

13

19

28

4

3

19

45

34

45

28
13

45

45

2631

1

17

Ý Þ ß à á âã á ä ß ß ä å à á ã æ ç è àé ê ë ì ç à í ä á à î Þ ß â æ è è î Þ ï ð ñ ñ à áò ó è è à ô é õ ë ì ö

usage space

÷ ø ù ú û ü ø ý þÿ � � � � � � �



S T E P

 2

� � � 	 
 � � 
 � � � � � � 
 � � � � � � � � � 	 
 � � � 
 � � � � � � � � � � 	 � 
 � � � � � � 
 � 	 � �
 Two 8 (M8x15 hex head bolt)

 Two 9 (M8x20 hex head bolt)

 Two 20 (M8 arc washer)

 Two 21 (M8 washer)� �  ! � " � # 
 � � � � � $ � 
 
 � 	 
 � � 	 
 � 
 � � � � � � 	 
 � 
 � � 	 � % � � � � � � 
 � � � � � � � � � 
 
 � � & 	 � 	 
 � �� � � � � � � � ' � ( � 
 � � � 
 � � � � � ) � � � $ $ � � � � $ � 
 � � � � � 
 � 
 � � 	 � � � $ � 
 � 
 
 
 �  � � � � � � �� � � �� � � 	 
 � � 
 
 � � � � ! 	 � * � � 
 � + + � � 	 
 �  � � � � � � � � � � � 
 
 � � & 	 �* � * � 	 	 � � 
 " � $ $ � # , + � - . � 
 �  � � � � � � � � � � � 
 � 	 � �
 One 5 (M10x45 hex head bolt)

 Two 19 (M10 washer)

 One 13 (M10 nylon nut)/ � * � 	 	 � � 
 " � $ $ � # , 0 � - . � 
 �  � � � � � � � � � � � 	 � 
 � � � � � � 
 � 	 � �
 One 6 (M10x85 hex head bolt)

 One 37 (steel bushing)

 One 29 (steel bushing)

 One 13 (M10 nylon nut)! � " $ � � �  � � � � � � � � � � � 	 
 � � � � � � � 
 � � � � � � � � � 	 � 1 � � � � " � 
 
 � 1 � � 	 � 
 � � � � �� 
 � 	 � �
 Two 9 (M8x20 hex head bolt)

 Two 8 (M8x15 hex head bolt)

 Two 21 (M8 washer)

 Two 20 (M8 arc washer)

 Two 6 (M10x80 hex head bolt)

 Four 19 (M10 washer)

 Two 13 (M10 nylon nut)

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

RIGHT SIDE ASSEMBLY



S T E P

 2

2 3 4 5 6 7 8 4 9 7 : ; 6 < = > 7 7 6 ? 3 @ 6 A > B A C 4 ? < @ 6 ; 6 A D
mpleted

8

20

9

21

13

25

19

5

8

21

9

33

B

25
29

13

37
6

13

19

F

G

A

33

33

20

19

6

19

E F G G H I J K
E F G G H I J L

M N O P Q N R S S O TU V S O W

usage space

X Y Z [ \ ] Y ^ _` a a b c d e f



S T E P

 3

g h i j k l m n o p q q l r s t u v w j n x y x z { m | } l s ~ v | j � k l � p m l p k w j � �
 One 4 (M10x65 hex head bolt)
 One 13 (M10 nylon nut)
 Two 28 (steel bushing)~ h i j k l m n o p q q l r s t � v w j n x y x z { m | } l s ~ v | j � k l � p m l p k w j � �
 One 2 (3/8” x 3” hex head bolt)
 Two 18 (3/8” washer)
 One 12 (3/8” nylon nut)� h o q | � l � x n � � l w � � n � n | � � � w k l m k s u � v x j n x ~ | k l { m | } l s g v | k k � x � j w j n � l � w | � m | } h� � y � � � l w � � n � n | � � � w k l m k | m l x } w n n l � � � l j p k w j � n � l p z � m | � l � � � � � � l w � � n � n | � � h� h o q | � l | � p � � l m � x j p n s � u v x j n x l | � � � l w � � n � n | � � � w k l m s u � v x m x j n x ~ | k l { m | } l s g v w � � l w � � n� n | � � � w k l m k s u � v � | � l � l l j x } w n n l � h� h � q w � l � x n � � p w � l � x � k s u t v n � m x p � � � p � � l m � x j p n k s � u v | j � � l w � � n � n | � � � w k l m k s u � v | j � w j n x~ | k l { m | } l s g v h i � � l w � � n � n | � � � w k l m k s u � v � | � l � l l j x } w n n l � � k q w � l � x n � � p w � l � x � k s u t vn � m x p � � � p � � l m � x j p n k s � u v | j � w j n x ~ | k l { m | } l s g v h{ h � q w � l � l w � � n � n | � � o q | n l k s u � v x j n x � p w � l � x � k s u t v x j l | n | n w } l h� h � x j j l � n � l q l � n x m ~ | m s u � v n x y x z o q | n l s u � v p k w j � �
 One 11 (3/8” x 1 3/4” allen head bolt)
 One 22 (3/8” spring washer)� h y � m l | � o p q q l r � x q � l m s u � v w j n x � l q l � n x m ~ | m s u � v | } w j w } p } x �

½  
� p k w j � �

 One 15 (½” nut)
 One 23 (½” spring washer)i h � q w � l o p q q l r s t u v w j n x o p q q l r � x q � l m s u � v | j � k l � p m l p k w j � �
 One 5 (M10x45 hex head bolt)
 Two 19 (M10 washer)
 One 13 (M10 nylon nut)� h � q w � l n � l y x z o q | n l g k k l } � q r � p k n � x j k n m p � n l � x j n x � p w � l � x � k s u t v h� h � q w � l � � | � n � x q q | m k s � t v x j n x � p w � l � x � k s u t v h� h ~ m w j � � p w � l � x � k s u t v n x � | m � n � l z m l � � m w q q l � � x q l k x j y x z { m | } l s ~ v | j � k l � p m l � r z p k � w j �� � | � n � x q q | m s � t v p z � | m � k w j n x n � l � x q l h y p m j n x q x � � � � | � n � x q q | m k s � t v w j z q | � l n � l j k l � p m l � rn w � � n l j w j � �   ¡   g q q l j � � m l � k s � � v h � | � l k p m l � p w � l � x � k s u t v | m l � x } z q l n l q r k l � p m l � h� h � x j j l � n � l w � � n � n | � � o w j s � v n x � l w � � n � n | � � o w j � | j r | m � s �   v | j � n � l j k l � p m l � l w � � n � n | � �o w j s � v n x � l w � � n � n | � � s u � v | n | j r z x k w n w x j h� h g z z q r � l w � � n � n | � � � n w � � l m k s � � v x j n x � l w � � n � n | � � s u � v | k k � x � j w j n � l � w | � m | } k n | m n w j � � w n �n � l | z z q w � | n w x j x � k n w � � l m � x j n x y x z o q | n l s u � v h

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

RIGHT SIDE ASSEMBLY



S T E P

 3

 3
pleted

PAGE 7

52

4

28

25

2

27

18

32

10

52

25

5
19

13

54

15

23

53

51

44

22
11

57
38

7

35

50

A

13

12

B

28

18

10
32

19

¢ £ ¤ ¥ ¦ § ¨ ¤ © § ª « ¦ ¬ ­ ® § § ¦ ¯ £ ° ¦ ± ® ² ± ³ ¤ ¯ ¬ ° ¦ « ¦ ± ´

usage space

µ ¶ · ¸ ¹ º ¶ » ¼½ ¾ ¾ ¿ À Á Â Ã

C Ä Å Æ Ç È É Ê Ë Ì Í Î Ï Ð Ñ Ò Ó Í Ì Í Î Ï Ð Ñ Ô Ñ Õ Ö × Ø Î Ó Í Æ Ó Ù Ú É Û Ü
C Ä Å Æ Ý Þ É Ê Ë Ì Í Î Ï Ð Ñ ß à Î Ñ Ì Í Î Ï Ð Ñ Ô Ñ Õ Ö × Ø Î Ó Í Æ Ó Ù Ú É Û Ü

WARNINGá â ã ã ä å æ ç ã è ä é ê ë ì í î â ï ð ñ ä ð ò é ä ó è ä è ó î ô õ ô î â î ç ö
½  ÷ ô õ ð ç ð ò äø ä ã ä ù ð ç é ú ç è ê ë û í ü ó õ è ý ó î þ â ð ê ÿ ë í ð ô � ò ð ä õ ä è ï ä ù â é ä ã å ó � ó ô õ ï ðø � é ô õ � � ç ù � � ó ï ò ä é ê � û í ð ç ä õ ï â é ä � é ç � ä é ù ç õ õ ä ù ð ô ç õ � � ò ä ù �ý ó î þ â ð ê ÿ ë í ç õ ù ä ó � ä ä � ð ç î ó � ä ï â é ä ô ð ô ï ð ô � ò ð �



S T E P

 4

	 
 � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! 
 � � � " # $ 
 % � � & � � � � ! 
 � � � " # ' 
( 
 ( � ) � * � � � � � � � � � � � � � � � � � � � � � 
 � � ! 
 � � � " # ' + � � & � � � � ! 
 � � � " # � + � � � � � � & �� � & � � � � ! 
 � � � " # , 
� 
 � � 
 � � � � � � � � � � � � � � � � � � � � � � � 
 � � ! 
 � � � " # , + � � & � � � � ! 
 � � � " # - 
. 
 ( � ) � * � � � � � � � � � � � � � � � � � � � � � 
 � � ! 
 � � � " # - � � � ! 
 � � � " # � + � � � � � � & � � � & � � � �! 
 � � � " # / 
� 
 � � 
 � � � � � � � � � � � � � � � � � � � � � � � 
 � � ! 
 � � � " # / � � � � � �  ) � � � � � � 0 � � � � � � . � � �� � � & � ) � � � � � ) � * � �  
1 2 3 � 4 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ) % % � � + 
 � ) � * � 5 � ) � � + � � � � � � ) � � � � � ) � * ) � ) � � � � � � � � � �� � 0 � � � � � � . � 
6 
 2 � 7 � � � � � � � � � � � � � � � � � � � ) � � � � ) % % � � � � � ) � � � � � � � ) � � � 0 � � � � � � . � + & � � � 7 �� ) * � � � � � � � � � � � � 8 9 : 9 	 � � � � ; 7 � � & � � $ < � � � � � 7 
 � � � � � � � � � � � � � � � � � � � � 


Lat Pulldown Cable (96)
Ball Stop End Met

4915  mm 16' 1.5"

Crossover Cable (36)= > ? ? @ A B C D E F G > H ? I D E FJ K L M N N O L P Q
7⁄8 R

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

RIGHT SIDE ASSEMBLY



S T E P

 4

10

S T U U V W X Y S T U U V W X Z S T U U V W X [ S T U U V W X \

S T U U V W X ]
S T U U V W X ^

_ ` a b c d e f U Vg Y [ h f V i j a Vb k l V a ` b k m n

S T U U V W X o

p q r s q t u s u

10

usage space

v w x y z { w | }~ � � � � � � �



S T E P

 5

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � �   � � � � � � � � � � � � � ¡ � � � � � � � � � � � � � � � � � �¢ � £ ¤ � � � ¥ � � � � ¦ � � � � ¥ � � � � � � � � � � � � � � � � � � � � � � § � � � � � � � ¨ ©
 One 3 (M10x75 hex head bolt)
 Two 19 (M10 washer)
 One 13 (M10 nylon nut)� � � � � � � � � � � � ª « ¤ � � � � � � � � ¨ � � � ¬ � � � � � ­ � � � ¤ � � ¢ � �� � £ ¤ � � � ­ � � � ¤ � � ¢ � � � � � ¥ � � � � ¦ � � � � ¥ � � � � � � ¨ � � � � � � � § � � � � � � � � � ¦ � � ¦ � � � � ­ � � � ¤ � � ¢ � � ¤ � ¨ � �® � � � � � � � � � ¯ � � � § � � � � � ¤ � � � � ¥ � � � � ¦ � � � � ¥ � �ª ° ± � © ² � ³ � � � � � � � � � ª « ¤ � � � � � � � � ¨ � � � ¬ � � � � � � § � � � ¤ « � � � � ­ � � � ¤ � � ¢ � �£ � ¤ � § � � � ° � ¤ � � « � � � � � � � � ¤ � � � � § � � � ¥ � � � � ¦ � � � � ¢ � � � � � � � ­ � � � ¤ � � ¢ � � � � � � ¤ ¤ � � � � � �¥ � � � � � � � ´ � ® � � ¦ � ¤ ¤ � « � µ � � � � � � ¢ � � � ¤ � ¦ � ¤ ¤ � « ­ � ¤ � � � � ¡ ¡ � � � � � � § � � � � � � � ¨ ©
 One 1 (1/2” x 50mm hex head bolt)
 Two 17 (1/2” washer)
 One 14 (1/2” nylon nut)­ � � � � � � ¤ ¤ ¶ � � � � ¦ � ¤ ¤ � « � µ � � � � � � � � � � � ¤ � � � � � � � � � � � � · � � � � � ¤ � � � � � � � ¢ � � � ¤ � ¦ � ¤ ¤ � « ­ � ¤ � � �� ¡ ¡ � � � � � � ® � � � � � ¨ ©
 One 1 (1/2” x 50mm hex head bolt)
 Two 17 (1/2” washer)
 One 14 (1/2” nylon nut)ª ° ± � © ´ � � � � � � � � · � � � � � ¤ � � � � � � � � ¨ �± � � � ® � ¤ ¤ � � � � � � � � � � � � � � � � ¤ « � � � § � � � � � ¤ � � � � � � � � � �� � � � � � � � ¦ � ¤ ¤ � « � µ ¡ � � � � � � � � � � � � � � � � � � � � � � § � � � � � � � ¨ ©
 One 4 (M10x65 hex head bolt)
 Two 28 (steel bushing)
 One 13 (M10 nylon nut)¸ � � � � � � § � ­ � � � ¤ � � � ¹ � � � £ � � � ´ � � ³ � � º � » � � � � � � � � § � £ � � � ´ � � ³ � � º � � � � � � � � ¤ ¤ £ � � � � � � � �� � � � � � · � � � � � ¤ � � � � � � � � � � ® � � � � � � � � � ¨ � � � �

Lat Pulldown Cable (96)
Ball Stop End Met

4915  mm 16' 1.5"

Crossover Cable (36)¼ ½ ¾ ¾ ¿ À Á Â Ã Ä Å Æ ½ Ç ¾ È Ã Ä ÅÉ Ê Ë Ì Í Í Î Ë Ï Ð
7⁄8 Ñ

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

LEFT SIDE ASSEMBLY



Above shows STEP 4
assembled and completed

  Insert tension
cable before installing
   upper pulley 26

G

31

31

D

55

26

26

17
1

17

14

36

30

39

A

46

34

28

13

19 13

45 45

45

45

3

4

28

19

34

25

S T E P

 5

Ò Ó Ô Õ Ö × Ø Ô Ù × Ú Û Ö Ü Ý Þ × × Ö ß Ó à Ö á Þ â á ã Ô ß Ü à Ö Û Ö á ä
å æ ç è é êë é ì ç ç ì í è é ë î ï ð èñ ò ó ô ï è õ ì é è ö æ ç ê î ð ð ö æ ÷ ø ù ù è éú û ð ð è ü ñ ý ó ô þ

8'

usage space

ÿ � � � � � � �� � � � 	 
 � �



S T E P

 6


 � � � � � � � � � � � � � � � � � � � � � � � � � �  � � � � � � � � � 
 � � � ! � � " # � � # � � � � $
 Two 8 (M8x15 hex head bolt)

 Two 9 (M8x20 hex head bolt)

 Two 20 (M8 arc washer)

 Two 21 (M8 washer)% & ' ( $ ) � * � � � " � � + � � � � � � � � � � � � � � � � � � � � � � � � � � , � � � � � � � � � � � � � � � � � � � � - � � � � � �! � � � � � � � . � / � � # � � � � � � � � 0 ! � � + + � ! � � + � � � � � � � � � � � � � � ! " + � � � � � � � ' � � � � � � ��  � � � � � � � � � � � � � � ( � ! 1 � � � � 2 2 � � � � � ' � � � � � � � �  � � � � � � - � �1 � 1 � � � � " � ) # + + � * 3 2 � 4 5 � � � ' � � � � � � � �  � # � � � � $
 One 5 (M10x45 hex head bolt)

 Two 19 (M10 washer)

 One 13 (M10 nylon nut)6 � 1 � � � � " � ) # + + � * 3 7 � 4 5 � � � ' � � � � � � � �  � � � ! � � " # � � # � � � � $
 One 6 (M10x85 hex head bolt)

 One 37 (steel bushing)

 One 29 (steel bushing)

 One 13 (M10 nylon nut)( � ) + � " � ' � � � � � � � �  � � � � � � � � � � � � � � � � � � � � � � ! 8 # � ! � ) � � � � 8 � � � ! � � " # � �# � � � � $
 Two 9 (M8x20 hex head bolt)

 Two 8 (M8x15 hex head bolt)

 Two 21 (M8 washer)

 Two 20 (M8 arc washer)

 Two 6 (M10x80 hex head bolt)

 Four 19 (M10 washer)

 Two 13 (M10 nylon nut)

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

LEFT SIDE ASSEMBLY



S T E P

 6

9 : ; < = > ? ; @ > A B = C D E > > = F : G = H E I H J ; F C G = B = H K
STEP 5

 completed

6
19

19
13

8

20

9 21

5
19

25

19

13

33

33

33

29

6

13

37

25

G

F
B

A
8

20

921

L M N N O P Q R

L M N N O P Q S
T U V W X U Y Z Z V [\ ] Z V ^

8'

usage space

_ ` a b c d e `f g g h i j k l



S T E P

 7

m n o p q r s t u v w w r x y z { | } p t ~ � ~ � � s � � r y � | � p � q r � v s r v q } p � �
 One 4 (M10x65 hex head bolt)
 One 13 (M10 nylon nut)
 Two 28 (steel bushing)� n o p q r s t u v w w r x y z � | } p t ~ � ~ � � s � � r y � | � p � q r � v s r v q } p � �
 One 2 (3/8” x 3” hex head bolt)
 Two 18 (3/8” washer)
 One 12 (3/8” nylon nut)� n u w � � r � ~ t � � r } � � t � t � � � � } q r s q y { � | ~ p t ~ � � q r � s � � r y m | � q q � ~ � p } p t � r � } � � s � � n� � � � � � r } � � t � t � � � � } q r s q � s r ~ � } t t r � � � r p v q } p � t � r v � � s � � r � � � � � � r } � � t � t � � � n� n u w � � r � � v � � r s � ~ p v t y � { | ~ p t ~ r � � � � r } � � t � t � � � � } q r s y { � | ~ s ~ p t ~ � � q r � s � � r y m | } � � r } � � t� t � � � � } q r s q y { � | � � � r � r r p ~ � } t t r � n� n � w } � r � ~ t � � v } � r � ~ � q y { z | t � s ~ v � � � v � � r s � ~ p v t q y � { | � p � � r } � � t � t � � � � } q r s q y { � | � p � } p t ~� � q r � s � � r y m | n o � � r } � � t � t � � � � } q r s q y { � | � � � r � r r p ~ � } t t r � � q w } � r � ~ t � � v } � r � ~ � q y { z |t � s ~ v � � � v � � r s � ~ p v t q y � { | � p � } p t ~ � � q r � s � � r y m | n� n � w } � r � r } � � t � t � � � u w � t r q y { � | ~ p t ~ � v } � r � ~ � q y { z | ~ p r � t � t } � r n� n � ~ p p r � t � r w r � t ~ s � � s y { � | t ~ � ~ � u w � t r y { � | v q } p � �
 One 11 (3/8” x 1 3/4” allen head bolt)
 One 22 (3/8” spring washer)� n � � s r � � u v w w r x � ~ w � r s y { � | } p t ~ � r w r � t ~ s � � s y { � | � � } p } � v � ~ �

½  
  v q } p � �

 One 15 (½” nut)
 One 23 (½” spring washer)o n � w } � r u v w w r x y z { | } p t ~ u v w w r x � ~ w � r s y { � | � p � q r � v s r v q } p � �
 One 5 (M10x45 hex head bolt)
 Two 19 (M10 washer)
 One 13 (M10 nylon nut)¡ n � w } � r t � r � ~ � u w � t r m q q r � � w x ¢ v q t � ~ p q t s v � t r � ~ p t ~ � v } � r � ~ � q y { z | n£ n � w } � r � � � � t � ~ w w � s q y � z | ~ p t ~ � v } � r � ~ � q y { z | n� n � s } p � � v } � r � ~ � q y { z | t ~ � � s � t � r � s r ¤ � s } w w r � � ~ w r q ~ p � ~ � � s � � r y � | � p � q r � v s r � x � v q � } p �� � � � t � ~ w w � s y � z | v � � � s � q } p t ~ t � r � ~ w r n � v s p t ~ w ~ � � � � � � t � ~ w w � s q y � z | } p � w � � r t � r p q r � v s r � xt } � � t r p } p � ¥ ¦ § ¦ m w w r p � � s r � q y � � | n ¥ � � r q v s r � v } � r � ~ � q y { z | � s r � ~ � � w r t r w x q r � v s r � n¥ n � ~ p p r � t � r } � � t � t � � � u } p y � | t ~ � r } � � t � t � � � u } p � � p x � s � y � ¦ | � p � t � r p q r � v s r � r } � � t � t � � �u } p y � | t ~ � r } � � t � t � � � y { � | � t � p x � ~ q } t } ~ p n� n m � � w x � r } � � t � t � � � � t } � � r s q y � � | ~ p t ~ � r } � � t � t � � � y { � | � q q � ~ � p } p t � r � } � � s � � q t � s t } p � � } t �t � r � � � w } � � t } ~ p ~ � q t } � � r s � ~ p t ~ � ~ � u w � t r y { � | n

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

LEFT SIDE ASSEMBLY



S T E P

 7

shows STEP 6
led and completed

10

32
32

10

5225

52

13

19

54

19

5
15

23

53

51

11

4438

7

35

50

22

28

28

13

4

25

2
18

27

12
18

B

A

57

¨ © ª « ¬ ­ ® ª ¯ ­ ° ± ¬ ² ³ ´ ­ ­ ¬ µ © ¶ ¬ · ´ ¸ · ¹ ª µ ² ¶ ¬ ± ¬ · º

8'

usage space

» ¼ ½ ¾ ¿ À Á ¼Â Ã Ã Ä Å Æ Ç È

C É Ê Ë Ì Í Î Ï Ð Ñ Ò Ó Ô Õ Ö × Ø Ò Ñ Ò Ó Ô Õ Ö Ù Ö Ú Û Ü Ý Ó Ø Ò Ë Ø Þ ß Î à á
C É Ê Ë â ã Î Ï Ð Ñ Ò Ó Ô Õ Ö ä å Ó Ö Ñ Ò Ó Ô Õ Ö Ù Ö Ú Û Ü Ý Ó Ø Ò Ë Ø Þ ß Î à á

WARNINGæ ç è è é ê ë ì è í é î ï ð ñ ò ó ç ô õ ö é õ ÷ î é ø í é í ø ó ù ú ù ó ç ó ì û
½  ü ù ú õ ì õ ÷ éý é è é þ õ ì î ÿ ì í ï ð � ò � ø ú í � ø ó � ç õ ï � ð ò õ ù � ÷ õ é ú é í ô é þ ç î é è ê ø � ø ù ú ô õý � î ù ú � � ì þ � 	 ø ô ÷ é î ï 
 � ò õ ì é ú ô ç î é � î ì � é î þ ì ú ú é þ õ ù ì ú � � ÷ é þ �� ø ó � ç õ ï � ð ò ì ú þ é ø 
 é é � õ ì ó ø � é ô ç î é ù õ ù ô õ ù � ÷ õ �



S T E P

 8

� � � � � � � � � � � � � � � � � � � � � � � � � �  � � � � � � � ! " # $ � � � % & � � � � ' ( ) � * � � + � � � � & � � � � ' ( , �- � - � . � / � � � � � �  � � � � � � � ! " # $ � � � � � � & � � � � ' ( , 0 � � + � � � � & � � � � ' ( " 0 � � � � � � + �� � + � � � � & � � � � ' ( 1 �� � � � � � � � � � � � �  � � � � � � � ! " # $ � � � � � � & � � � � ' ( 1 0 � � + � � � � & � � � � ' ( 2 �3 � - � . � / � � � � � �  � � � � � � � ! " # $ � � � � � � & � � � � ' ( 2 � � � & � � � � ' ( # 0 � � � � � � + � � � + � � � �& � � � � ' ( 4 �� � � � � � � � � � � � �  � � � � � � � ! " # $ � � � � � � & � � � � ' ( 4 � � � � � � % . � � � � � � 5 � � � � � ! 3 $ � �� � � + � . � � � � � . � / � � % �6 7 8 � 9 � � � � � �  � � � � � � � ! " # $ � � � � � � � � � � � � . * * � � 0 � � . � / � : � . � � 0 � � � � � � . � � � � � . � / . � . � � � � � � � � � �� � 5 � � � � � ! 3 $ �; � 7 � < � � � � � � �  � � � � � � � ! " # $ . � � � � . * * � � � � � . � � � � � � � . � � � 5 � � � � � ! 3 $ 0 + � � � < �� . / � � � � � � � � � � � � = > ? > � � � � � @ < � � + � ! ) A $ � � � � < � � � � � � � � �  � � � � � � � ! " # $ �

Lat Pulldown Cable (96)
Ball Stop End Met

4915  mm 16' 1.5"

Crossover Cable (36)B C D D E F G H I J K L C M D N I J KO P Q R S S T Q U V
7⁄8 W

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.

LEFT SIDE ASSEMBLY



S T E P

 8

10

X Y Z Z [ \ ] ^
X Y Z Z [ \ ] _X Y Z Z [ \ ] `

X Y Z Z [ \ ] a
X Y Z Z [ \ ] b

X Y Z Z [ \ ] cd e f g h i j k Z [l ^ ` m k [ n o f [g p q [ f e g p r s

X Y Z Z [ \ ] t

u v w x v y z x z

10

10
10

8'

usage space

{ | } ~ � � � |� � � � � � � �



S T E P

 9

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �   � ¡ � � � � � � � �   � ¡ ¡ � � � � � � � � �� � � �   � ¢ �£ ¤ ¥ ¦ § � �   � � � � � �   � � �   � ¢ � ¨ � � � � � � © �   � ¢ � ª � � � � � � ¢ « ¬ � � � � � � ¡ � � ¡ � � ¬ ¬ � � � � � �­ � � � �   � � �   � � � ¡ «   � ® � � ¡ � � ¬ ¬ � � � � � � � � � � � � � � � ¬ � ¯ � � � � � � � ¡ ¡ � ¢ © ¬ ¨ �° � � � � � � � � �   � ¡ ¡ �   � ¢ � ± ² ³ � � � � ¬ � � ´ ¬ � � � ± µ ³ � � © � � � � � � � � � � � � � � ¶ «   � � � � �   � ¢ � ± � ³ � � � � � �� � � � � � � � � ¶ «   � � � � �   � ¢ � ± � ³ · ¡ � � � ¸
Four 3 (M10x75 hex head bolt)

 Eight 19 (M10 washer)

 Four 13 (M10 nylon nut)� � � � ¢ � ª � � � � � � ¬ ¬ � � � � � «   � ® � � ¡ � � ¬ ¬ � � � �   � � �   � � � �   � �   � � � � ¡ � � ¬ ¬ ´ · ¬ ¬ ¶ « ° �   ± � ³ ¸
 Six 6 (M10x80 hex head bolt) 

 Eight 19 (M10 washer)

 Six 13 (M10 nylon nut)

 Two 37 (26.5mm steel bushing)

 Two 29 (21.5mm steel bushing)� � ¹ � ¡ � � ¬ ¬ ´ · ¬ ¬ ¶ « ° �   ± � ³ � � � � ­ � « �   � ¢ � ± ° ³ � � � ¡ � � ·   � · ¡ � � � ¸
 Six 6 (M10x80 hex head bolt) 

 Eight 19 (M10 washer)

 Six 13 (M10 nylon nut)

 Two 37 (26.5mm steel bushing)

 Two 29 (21.5mm steel bushing)² � º � � ¨ � · ¢ � ¨ �   � � � � � � � � � � � � ¬ ¬ � �   � � �   � � � � � � · � � � �

Be careful to assemble all components

in the sequence they are presented.

Finger tighten all hardware in this step unless otherwise noted.



S T E P

 9

Above shows STEP
assembled and completed

5

PAGE  9

13

29

B

F

B

E

H

19

37

19
6

13

3

13

19

6

F

C

����������	�» ¼ ½ ¾ ¿ À Á ½ Â À Ã Ä ¿ Å Æ Ç À À ¿ È ¼ É ¿ Ê Ç Ë Ê Ì ½ È Å É ¿ Ä ¿ Ê ÍÎ Ï Ð Ñ Ò Ó Ô Ï

Õ Ó Ö × Ñ Ò Ó Ô Ï



A c c e s s o r i e s

Accessory InstallationØ Ù Ú Û Ü Ý Ý Þ ß ß à á â Ú ã Ú ä å æ ç ç Ú è é æ ê Ù Þ ë à à Ú ã ã á ì æ Ú ã íî ï ð ë ñ è ò Ú ó ê ì ë çÞ ï ô ñ õ ò Ú ó ê ì ë çØ Ù Ú è æ ë ö ì ë â ã á ñ ê Ù Ú ÷ á ò ò á é æ ñ ö ç ë ö Ú ã Ù á é ê Ù Ú ç ì á ç Ú ì æ ñ ã ê ë ò ò ë ê æ á ñ á ÷ ê Ù Ú ë ø á ù Ú ë à à Ú ã ã á ì æ Ú ã úû ã Ú ê Ù Ú ç ì á ù æ è Ú è ó ñ ë ç ü æ ñ õ ã ê á ç ì á ç Ú ì ò ý à á ñ ñ Ú à ê ê Ù Ú ë à à Ú ã ã á ì æ Ú ã ê á ý á å ì þ á è ý ó á ò æ è ö ý â ú

ÿ � � � � � � � � � � � � � 	 
 � � � � � � 
 � � � � � � � � � � 	 	 � � � � � � � � � 	 � � � � 
 � � � � � � � � � � � � � � � � 	 � � � � 	 � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � � � � � � 	 � � � � 	 � � � � � � � � � � � � 	 	 � � � � � � � 	 � � � � � � � � 	 � � � � � � � � � � � � � 	 	 � � � � � � � � � 	 � � 
 � 
 � � � � �� 	 	 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � � � � � � � � � 	 � 
 � � � � � � � � � � � �� � � � � � � � � �   ! � " � � " � � � � � � 
 � � � � � � � � � � 	 � � � � �# $ % & ' � � � � � � � � � 	 	 � � � � � � � � 	 � � � � � � � 
 � � � � � � � � 	 � ( � � � � � � ) * ) � � � � � � � � � � � � � � � � � �+ � � 	 � � � � 	 � � � � � � � � � � , � � � � � � � � 
 � � � � � � � � � � � � � � 	 � 	 � � 	 � � � � � 	 � 	 � � � � � � � 
 � 	 � � � � � � � � 
 � � � 
 - � 	 � � � � � � � � �� � � � 	 � + � � � � � � � � � � � � � � � � � � 
 - � 	 � � � � � 	 � � � � � � � � � � � � � � � � � � � � � � . � � � � � 	 � � � � � � � � � � � � � � � � � � / � � � � � � � �� � � � � � � � � � � � � 	 � � � 	 � � � 
 � � � � � � � 	 � � � 
 � � � � � 
 � � 	 � � � � � � � � � � � � 	 � � � � - � � � � � � �

9
21

48

3

19

49

48

����������	�

Ø Ù Ú Û Ü Ý Ý Þ ß ß é á ì õ á å ê ç á ã ê Ú ì æ ñ 0à ò å è Ú è é æ ê Ù ý á å ì â ë à Ù æ ñ Ú æ ã æ ñ ã ê ë ò ò Ú èá ñ ê Ù Ú ã æ è Ú á ÷ û ç ì æ ö Ù ê 1 ì ë â Ú 2 1 ï ë ãã Ù á é ñ úó æ â ç ò ý ç Ú Ú ò á ÷ ÷ ê Ù Ú ã ê æ à õ Ú ì à á ù Ú ì á ñ3 á ã ê Ú ì Ý ò æ ç ã 2 4 5 ï ë ñ è ç ò ë à Ú ê Ù Ú Ú ù Ú ñ 0ò ý ã ç ë à Ú è 3 á ã ê Ú ì Ý ò æ ç ã 2 4 5 ï á ñ ê á û ç 0ì æ ö Ù ê 1 ì ë â Ú 2 1 ï ú1 æ ñ ë ò ò ý 6 æ ñ ã Ú ì ê 3 á ã ê Ú ì 2 4 7 ï á ñ ê á 3 á ã ê Ú ìÝ ò æ ç ã 2 4 5 ï ú



A c c e s s o r i e s

����������	�

   upper pulley 26

36

30

39

30

47

8 9 : ; < = > ? @ A B 9 C > @ ; ; @ > D E 9

F @ 9 G ; < B 9 C > @ ; ; @ > D E 9



KEY

Match the letters inside
         each triangle

connects to

connects to

connects to

connects to

connects to

connects to

connects to

connects to

connects to

connects to

A A

B B

C C

D D

E E

F F

G G

H H

I I

J J

E x p l o d e d  V i e w  D i a g r a m

A

A

B

B

C

D

C

D

E

F

F

J

J

52

13
19

19

18

33

19 28

20

8

8
20

9
21 20 8

21

9

34

19

13

13

19

13
19

13
19

7

KEY

Match the letters inside
         each triangle

connects to

31

connects to

connects to

connects to

connects to

connects to

connects to

connects to

A A

B B

C C

D D

E E

F F

G G

H H

14
17

17

45

28

45

45

41

17

1

19

10

10

4

6

26

4

61

63

6265

E

67

H

3

19

48

66

5

19

25
13

28

25 13

3364

29

25
37

13

27 12

13

19

6

2

18

6

19

49

48

9

21

8 20
9

21

3
19

F

60

32

10

10

32

52 25

5

19

54

13 15

23

53

51

22
44

11

38

57

35

50

35

50

A

46

34

28

3
19

45

25

10

31

G

C

19 13

D
43

42

24

16

16

41 24

14
17

26

55

36

30

39
1

4713

5

19

33

B

58



E
F

F

G

G

H

H

I

I

13

13

19

19

19

19

18

17

17

19

13

53

52

50

19

9

21

208

9
21 20

8

3

3

19

9

21 20

8

9

F

  EXPLODED VIEW 
         DIAGRAM
         GDCC200.1

52

51

13

37

10

34

44

10
32

10

13

19

19

28

45

45

25

54

35

41

31

17

62

61

4
28

63

65

57

60

5

19

25
19 13

33

B

33

4

28

25 28 13

33

29

6

27 12

10

32

6

6

2

18

H
19

8

20
21

25

15

23

22

11

38

7
35

50

G

A

46

34

25

13

45

3
19

45

47

10

31

D
24

16

42

43

24

16

1
26

14

1
41

26

17

14

55

36

30

39

5

58



www.bodysolid.com
c Copyright 2010. Body-Solid. All rights reserved. Body-Solid reserves the right to change design and specifi cations when we feel it will improve the product.              

Body-Solid machines maintain several patented and patent pending features and designs. All rights reserved on all design patents and utility patents.

®


